H FAH%! Grit Valve

Parts List

1 ABRASIVE INLET
i 18,19,20 2 4

_-[IIIII IlIIIIIlII T
222 | |

16,17

A4 ,,,,, _ @ ABRASIVE OUTLET

SECTION A-A

REMOTE CONTROL ABRASIVE METERING VALVE 1-1/4” Valve #430-000 replaced #400

Old# New# Description Old# New# Description
- 430-000 620-100-01 Grit Valve, 1-1/4 16 400-115 620-151-43 Valve Seat
1 430-001 620-150-02 Valve Body, 1-1/4 17 400-116 261-000-24 Valve Seat Gasket
2 430-002 620-150-36 Bonnet 18 430-017 226-004-09 Cap Screw, 3/8-16 x 2-1/2 (6 req’d)
3 430-003 620-151-30 Outer Spacer 19 226-100-07 Hex Nut, 3/8-16 (6 req’d)
4 430-022 620-151-40 Inner Spacer 20 226-124-03 Lock Washer, 3/8 (6 req’d)
5 400-111 620-151-51 Bumper and Stem
6 400-110 620-151-52 Stem Nut - 430-095 360-030-02 Exhaust/Grit Valve Repair Kit
7 430-021 620-151-04 Diaphragm (2 Req'd) Repair Kit Includes:
8 430-008 620-152-17 Control Knob 400-111  620-151-51 Bumper and Stem
9 430-011 226-067-01 Set Screw, 1/4-20 x 3/8 430-021 620-151-04 Diaphragm (2 each)
10 430-006 620-150-83 Adjusting Stem 430-010 470-030-11 O Ring
11 430-010 470-030-11 O Ring 400-115 620-151-43 Valve Seat
12 254-024 226-015-01 Bolt, Sq Hd 5/16-18 x 1 (2 Req’d) 400-116 261-000-24 Valve Seat Gasket
13 351-005 470-030-02 O Ring
14 254-931 170-000-06 Clean Out Plug
15 254-025 226-103-06 Wingnut, 5/16-18 (2 Req'd)

WARNING

* READ ALL WARNINGS PRIOR TO EVERY USE.

* NEVER USE ANY PAULI SYSTEMS SUPPLIED PARTS OR EQUIPMENT WITH SAND ABRASIVE.

* INSPECT ALL EQUIPMENT PRIOR TO USAGE.

* NEVER USE DAMAGED OR IMPROPERLY FUNCTIONING EQUIPMENT. DOING SO MAY BE HAZARDOUS TO YOUR
SAFETY AND THE SAFETY OF THOSE AROUND YOU.

1820 Walters Court * Fairfield » California 94533 USA * TEL (707) 429-2434 ¢ FAX (707) 429-2424 » E-MAIL info@paulisystems.com
Page 1 of 2 - Grit Valve Grit & Air Valves 020809



